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Test Report
He = .
REwS: 202209002
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
T e R B, -
TJC50016 S
Sample Name Connector Part No: enes
B HLIEMEFLGRRAR 2RSS .
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.: TJC50016 Series
4 =t L& A AL AR 5 8510985 ekt B4 022/8/26
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 85pcs Test Periods 2022/8/26~2022/9/16
SRR . 1 M I 1 o v e a0
Test Location RN X KEHX Test Conditions (24.0~25.4)C, (53.6~57.3)%RH
HmRE SRR NRTTIRI.
Sample State |No Damage on surface of test sample in front of test.
KR |HIERETEPS412416.
Tested Basis | Test According to product specification PS4124.
L UYEH
Test instrument:
s A REWS HTEAX
No. Instrument Name Instrument No. Valid date to
AT T A
1 . RERL SY-EG135 2023/4/30
Resistance Meter
S
2 i SY-FCO030 2022/11/30
Ergometer
PRIy
3  TesoTEe SY-FG024 2023/7/29
Universal tensile testing machine
SRRERAITE
4 Temperature & Humidity Cycling Chamber SY-TAT10 2022/12/30
SERERNIeE
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SRRERAITE
6 Temperature & Humidity Cycling Chamber SY-TAT17 2023/2/28
REMPEHIRIETE
! Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2023/3/30
NG R 1A LS
8 e etdaaia SY-Z011 2023/7/29
Salt spray Chamber
HyERERS
9 Data Acquisition Unit SY-TA106 2023/4130
E=Es=l=—pvai== N
10 SEIEERRR SY-EG133 2023/4/30
Multi range DC power supply
EhiRana
i Electric vibration table TC-FG018 2023/7129
Fry Ty YN
12 ,gWEtIEIJ?ELEtL = TC-FG023 2023/7/29
Fall concussion test-beds
13 . Bﬁ&ﬁ.ﬁ{ . TC-EG142 2022/12/30
Transient breaking instrument
BB R AU
14 Aptitude AC/DCVoltage resistance SY-EG062 2023/6/30
==
=R

1 IRERME RGN ERE"TX, BOEHTH, REFH. RO, RELRH. Fk. HEAEFEIL.

2. HRESHEESRMFTIEEIMRS, RERBIRREAFRERL

3. EXHRENIRBERN, BARENEIREZ BE+AERUPETAAFAERE.
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Test Result

Hopp o
ife“pﬁﬁ : 202209002 £S5 CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRES MAREK HERYE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a3 VIR RER AR, M, 7
Checking by eyes BLREMIE AR
M 108k Plastic part: smooth and flat surface
Eyes-ighi' >10 without discolor, broken, crack, and
- 1> 1. ) ; A
6.1.1 M lemgg. (200-300) Ix 001~0ps  |distortion etc. _ S &
Appearance | " 200~300) Ix 2EREREERM. AL . AR Pass Pass
S ,ace' (0' 3~0 '5) m. Metal part: bright and even surface
GpBIT 5'09'5 2 M thod 1 without rust, oxide, fog and obvious
- Method 1a physical damage, etc.
R E4G uih F Bk 7 4R FLEERY
71, MREE A KXTF25 mm/min..
imFEE S |The force of pulling the contact out of
Retention |the housing along the axis shall be K H . PN
~ 7 T =
6.1.2 force for |measured (Testing speed: <25 001~005 (Retention force) Min: 30N HERBRA TR Pass
contact |mm/min.)
GBI/T 5095.8 Method 15d / EIA-
364-29B
KRN BEEE
Result of test or range of numerical value
B IUnit: N
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML FA Tt Tt Tt FA ; ) ,
Appearance No damage. No damage. No damage. No damage. No damage.
hE RN
Socket | (Retention) 75.5 71.3 78.5 76.2 731 78.5 71.3 74.9
contact Min
XEREE B
Name of instrument
equipment
®EM St
Ergometer
¥ 3T k23 ;|
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Test Result
RERS: o=.
Report No. 202209002 FIBWS: CWBDZ-QR-QC-123
Fs I B MR E HRRES HIRER HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMGRENTRAREER. MiE
B v ARREZMERMNETR .
Checking by eyes Plastic part: smooth and flat
A 1.0l L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A A
6.1.1 Appear);nce B2BR: (200~300) Ix 001~005 2&BHFRELSEMR. S . kA ;‘;SS ;‘;SS
Lamp: (200~300) Ix BRI R 4 R BT A
BEMEER: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SBIRETELE S EENE S, MEREEA
B B, MRNEEFRKT25
mm/min..
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
load required to make the post start
. moving from the wafer shall be
%E"]EE?J measured. (Testing speed: <25 ) . PN
6.1.3 Post retention | i ) 001~005 20N Min. HEREIEILTER I:ass
force GBIT 5095.8 Method 15a / EIA-364-
29B
EP o
- \\Heae'
MRS KEEE
Result of test or range of numerical value
T:EE Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 33.2 31.7 - - - - - - - - 33.2 31.7 325
$RIEZE D Sample2 36.2 345 - - - - - - - - 36.2 34.5 354
Post
retention Sample3 35.0 36.2 - - - - - - - - 36.2 35.0 35.6
force (EA{i
Unit:N) Sample4 36.2 34.9 - - - - - - - - 36.2 34.9 35.6
Sample5 36.4 34.6 - - - - - - - - 36.4 34.6 35.5
U EBIR
Name of instrument
equipment
T RERL 1R BE
Universal tensile testing machine
%40, 3k 23 |
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Test Result

Hogpa o
f;ﬁﬁ;) 202209002 FHEHE: CWBDZ-QR-QC-123
Fs mE MR GRFE HRRS HRER SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5l 1ERRENTAEER. ME. FF
Checking by eyes HREMIEANER.
MA: 1.0ME Plastic part: smooth and flat surface
Eyes.ighi' >10 without discolor, broken, crack, and
n > 1. ) . ~
6.1.1 SR lmeg. (200~300) Ix ooe~010  |distortion, etc. - - 5 &
Appearance " 200~300) Ix 2EEERAEHM. FIL . KRR Pass Pass
BIEE. (0.3~05) m USRS R SR B E S R
s Iace' (O' 3-0 '5) m- Metal part: bright and even surface
GFI)BIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
-« Method 1a physical damage, etc.
Bl ERERR R/ ST, FEum Fihsk
BESHH |FEEEHEANGE, WXEERKT
BIEANS 125 mm/min..
Insertion |Insert the pin contact into the socket HEwAD . &
~ 4 N =
6.1.4 force for pin |contact in the direction of the terminal 006~010 (Insertion) Max: 7N RGN TR Pass
in the axis (Testing speed: <25 mm/min.)
contact |GB/T 5095.7 Method 13b / EIA-
364-13B
& MLE SR M ESEE
Result of test or range of numerical value
BIUnit: N
I .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt FAft Tt T T , , ;
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) Max 6.6 6.2 6.6 6.4 6.2 6.6 6.2 6.4
&4
Name of instrument
equipment
BEMNHt
Ergometer
5T 23 ;W
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Test Result

f:fﬁi; 202209002 Fi5HS: CWBDZ-QR-QC-123
Fs ST E MR ERGE HRRES MAREK HERYE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a3 1R RENEBRER. MiE, FF
Checking by eyes BREMME R
M 108k Plastic part: smooth and flat surface
Eyes-igh’.(' >10 without discolor, broken, crack, and
- 1> 1. ) ; ~
6.1.1 SR BBRH:  (200~300) Ix o11~015  |distortion, ete. - - 5 a
Appearance Lamp: (200~300) Ix 2&BHRELEM. S TPREN Pass Pass
S /a\ce' (0' 3~0 '5) m. Metal part: bright and even surface
GpBIT 5'09'5 2 M thod 1 without rust, oxide, fog and obvious
- Method 1a physical damage, etc.
BRBCEREGTFOFLESHERESRM
BAKRL, MEEXRBAN EXR
HARE10RKEH, MXERETKTF
- R 25 mm/min..
ﬁk””}fgggiﬁﬂjﬁ A housing with crimped contacts and A | s [ Foos ki
)N No. of poles [ (Insertion 1st | (Withdrawal | (Withdrawal
6.1.5 Insertion force and a header shall bg mat.e.d gnd ur.lmated 011~015 M‘axv) Ist Min.) | 10th Min.) ZRMIEN TR &
. on the mating axis. Initial insertion Pass
withdrawal force ; . 2 14N 3N 2N
(without lock) and withdrawal forces and withdrawal
force at 10th. shall be measured.
(Testing speed: <25 mm/min.)
GBI/T 5095.7 Method 13b / EIA-
364-13B
& MLE SR M ESEE
Result of test or range of numerical value
B IUnit: N
EZEI Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5L FA Tt Tt Tt FA ; ) ,
Appearance No damage. No damage. No damage. No damage. No damage.
Ny
ERIENT 12.2 9.4 13.2 10.2 11.4 132 | 94 1.3
Insertion 1st(Max)
. BRiRE S
2Pin Retention1st(Min) 12.7 9.8 11.4 10.5 10.4 12.7 9.8 11.0
100K S
Retention10st(Min) 13.3 8.0 12.5 9.4 10.4 13.3 8.0 10.7
BB BB

Name of instrument equipment

TR it I
Universal tensile testing machine
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Test Result

fff;ﬁ’z;_ 202209002 FHIBHE: CWBDZ-QR-QC-123
Fs KNI E MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMRENTREER. M
Bl v FRREZMERNTR.
Checking by eyes Plastic part: smooth and flat
MA: 1.00E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appearance | AP (200-300) Ix 006~010  |2&BHERELHM. €L . KM Pass Pass
Lamp: (200~300) Ix BN R R R S
BmEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EEEEGFRLBMS L LA,
HNEIG SN im TR SEE AT
7, MREE:25mm /min
Pulling load shall be applied to a
EEER{rinakigE |correctly crimped contact and a wire. N
6.1.6 Crimping pull out [The load required to pull the wire out of 006~010 RV-90 0.3mm?2: 45N Min. CRMIETN TSR I;ass
force the contact or break the wire shall be
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KM EE R BUESE E
Result of test or range of numerical value
pyE| .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
EEEBAH
KEE |
Crmping | g oket | RV-90 957 95.3 96.2 97.4 95.6 974 | 953 96.0
pull out 0.3mm?
force (#fi contact
Unit:N)
XEREE B
Name of instrument
equipment

BENHHT

Ergometer
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Test Result
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RERS: a.
Report No. 202209002 FI®RS: CWBDZ-QR-QC-123
Fs KNI E M F e 75k (e MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBER: (200~300) Ix 016-020 2&BHERE LS. |t . KA ;ass ;ass
Lamp: (200~300) Ix R RIMA IR K FB % R AR R S A
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BEEER, RREERERL, BR
100mA; HEBMIEETERES: RMA
(10~55~10) Hz, BMEIETEHR1S
$h, #RIE1.52mm. JEXYZZHIER 5 E
A o edthem S FiRY
foio?lv?:; Cieb(;;tircs)nszojrf(;;it?ons ef(r)? ao Appearance: no damage.
RSN X ! ' HEfREERR: 20mQ Max. , ~
- 7 R 3
6.1.7 Vibration period Of 2 hours in each of 3 mutually 016-020 Contact resistance: 20mQ Max. HREBEN TR Pass
perpendicular axes, 100 mA current < RS
) B3R AR AR (E]: 1usec Max
shall be applied. Current interruption: 1usec Max
Frequency: (10~55~10)Hz/min. ption- 14
Cycling time: 1 min.
Amplitude: 1.52mm.
GBI/T 5095.4 Method 6d / EIA-364-
28D
48 SR e BESE R
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifn Fei5ifhn Fiif5m Fei5ifhn Fi5ifn
. Hiani | 016-020 No damage. No damage. No damage. No damage. No damage. ! ! !
MO8
Appoarance FIRH FIRH TRt FIRH FIRH
o 1% 1% 4% 1% 5117
/e | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
B 37 HR B A )
Current interruption 016-020 <lus <1us <1lus <fus <fus / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.9 52 - - - - - - - - 52 4.9 5.1
Sample2 5.1 4.7 - - - - - - - - 51 4.7 4.9
RLEHT | Sample3 4.9 5.1 - - - - - - - - 5.1 49 5.0
FEAmER PR Sample4 5.2 4.9 - - - - - - - - 52 4.9 5.1
Contact
resistance Sample5 52 4.8 - - - - - - - - 5.2 4.8 5.0
(L
Unit:mQ) Sample1 53 5.7 - - - - - - - - 5.7 5.3 55
Sample2 5.3 5.1 - - - - - - - - 53 51 52
RIEF | Sample3 5.4 5.6 - - - - - - - - 5.6 5.4 55
Sample4 5.6 5.4 - - - - - - - - 5.6 54 55
Sample5 5.6 5.1 - - - - - - - - 5.6 51 5.3
¥ 8 Ui, 3k 23 T
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter
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Test Result
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RERS: =
Report No. 202209002 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. ~ A =] (=)
6.1.1 Appearance ekl 3 (200~300) Ix 011~015 iﬁﬁﬁﬁﬁjﬁ%ﬂa\ s 9&5}1 Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m )
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
AF 100X B3R E IR 500% o
UBAWIORMBEAROR P —
WS cycles for mating and unmating tes Appearance: no damage. A
6.1.8 Durat;ilit at the speed of 10 cycles per minute 011~015 SERIESMR: 20mQ Max HRHIEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- : ax. ass
Contact resistance: 20mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
. gy | 011-015 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
RWE | 011~015 Feitifh Feitifh Fiiif5n Feitifh Feitifh / / /
waln No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 5.0 4.9 - - - - - - - - 5.0 4.9 5.0
Sample2 4.7 4.7 - - - - - - - - 4.7 4.7 4.7
RIERT | Sample3 5.2 4.7 - - - - - - - - 52 4.7 5.0
FEAmER PR Sample4 5.1 5.0 - - - - - - - - 5.1 5.0 5.1
Contact
resistance Sample5 4.8 4.9 - - - - - - - - 4.9 4.8 4.9
(B
Unit:mQ) Sample1 52 52 - - - - - - - - 5.2 5.2 52
Sample2 4.9 5.0 - - - - - - - - 5.0 4.9 5.0
RIEF | Sample3 55 5.0 - - - - - - - - 5.5 5.0 52
Sample4 5.6 52 - - - - - - - - 5.6 5.2 5.4
Sample5 52 52 - - - - - - - - 52 5.2 52
PEd- =
Name of instrument
equipment

HEM AT

Ergometer

ey

Resistance Meter

%10 U, L 23 1
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Test Result

Report No. 202209002 FI&HwS: CWBDZ-QR-QC-123
F= & M T3 & S5 5R 75 5 tRRS K 5 a9
FE e MR T E ey HAREK HERBUE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERMRENTAEER, MiE FF
Checking by eyes BRI 2R .
M 1.08LE Plastic part: smooth and flat surface
E es.ighi' >1.0 without discolor, broken, crack, and
ES T Pt distortion, etc. &
6.1.1 BRER: (200~300) Ix 021-025 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, St . TAEXN Pass
EMEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (O' 3~0 ;5) m. Metal part: bright and even surface
GpBIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
-< Method 1a physical damage, etc.
EERTRARLFE, BREMRED
1Sk R
EafH
jEfmEAPE | After the connector is assembled, the .
6.2.1 Contact |contact resistance of 021-025 10 mQ Max. (In.ltlal) rEERWIE TNk a
; ) . 20 mQ Max. (Final) Pass
resistance [the connector is measured using the
voltage drop method
GBI/T 5096.2 Method 2a / EIA-364-
23B
25 R BESE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
S o o o o o
Fints Fints Fints Fints Fints
Apﬁzimn 021-025 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.7 4.9 - - - - - - - - 4.9 4.7 4.8
JEfRERRE
Contact | Sample2 5.1 5.0 - - - - - - - - 5.1 5.0 5.1
resistanc
SEX0 Sample3 4.8 4.7 - - - - - - - - 4.8 47 4.8
Unit:mQ)
Sample4 5.0 4.8 - - - - - - - - 5.0 4.8 4.9
Sample5 5.2 4.8 - - - - - - - - 5.2 4.8 5.0
P& e
Name of instrument
equipment

s

Resistance Meter

11 u, JL23 I
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Report No 202209002 FI®RS: CWBDZ-QR-QC-123
Fs I B KNEGRFE RS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERMGRENTRAEER. ME. FF
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
- > 1. ) . ~ ~
611 |, M lmm. (200~300) ix 021025  |distorton ete. 3 A
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, S . THAEXN Pass Pass
ENUEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GFéIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
-< Method 1a physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCH [E#A T
“eEE  [Apply a voltage of 500V DC between . . ~
6.2.2 Insulation |adjacent contacts and between 021-025 1288 l\'>|/|(()) m:((llzr::;)l) ERBWBIN TR I:ass
resistance |contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SRR Bk Lk < [E] 5N 1500
V AC (BX1E), R mARIEE(E
AL B8 1min..
fitea[E  [Apply a voltage of 1500 V AC (rms) SN TEEFFIMIK A
6.2.3 Withstand [and leakage current of 1 mA between 021-025 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(BAIUNItMQ)
it & Tttt Tttt T th T th T th
/ / /
Withstand voltage No damage No damage No damage No damage No damage
BEER o

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester

%12 v, L 23 m
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Test Result

RELS 202209002 Fi5HS: CWBDZ-QR-QC-123
Report No. '
Fs mE MR GRFE HRRS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5l 1ERMRENTASER. ME. FF
Checking by eyes HREMIEAHER.
s . Plastic part: smooth and flat surface
MA: 1.0 L . ;
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc & N
6.1.1 BEEA: (200~300) Ix 026-030 o _ = = =
Appearance . . 2&EHFREXEM. Sk TAEN Pass Pass
Lamp: (200~300) Ix Lo o4 -
e - MU IR A5 K FR 5% R At P S B P
BES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a physical damage, etc.
AERESR, BUSARITFER, MNE
EREE
B Mate connectors and measure the
- temperature rise of contact when the . s "~
6.2.4 | Temperatur | . AC rated current is passed. 026-030 A30°C Max. FERBEN TR Pass
ernse  lawGH#22: 3A
GBI/T 5095.3 Method 5a / EIA-364-
T0A
MRS KEEE
Result of test or range of numerical value
BfIUnit: k
BHNo. of poles/Bift| 1 | No2 | No3 | No4 | No5 | No6 | No7 | Nos | Noo | Noto | Max | Min Avg
current
AWGH#22: 3A 19.7 21.5 20.7 20.6 19.8 - - - - - 215 19.7 20.5
&4 A
Name of instrument }
equipment w oy

ZEIFERBIR
Multi-Range DC Power Supply

-

%13 U, L 23 m
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Report No. 202209002 FI&HS: CWBDZ-QR-QC-123
Fs mE &M S Bk 75 5 HRRES HIRER SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERMRENTAEER. M.
Checking by eyes ﬁ%&?;ﬂﬁﬁﬁﬁﬂ’ﬂﬁﬁéo
S . N Plastic part: smooth and flat surface
A 1.0 L . .
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc ~ N
6.1.1 B2ER: (200~300) Ix 031-035 s = =
Appearance . 2ERHRELEM. Sk THE Pass Pass
Lamp: (200~300) Ix o ot g
PG B - BIMAR 45 K% BB 4% IR AR T S BB
BmEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ 109
physical damage, etc.
EERLEAR, T (105+2) CH=E SN Teisifs
S E240/ K, BEZIZERPH Appearance: no damage.
B (1~2) /NBHE FERREEFR: 20mQ Max.
SIS Mated connectors exposed to the ) Contact resistance: 20mQ Max. o e N
6.3.1 Heat resistance |condition of (105+2)°C for 240 031-035 #riZeafA: 500 MQ Min. HRERA TR L
hours, recovery time (1~2) hours Insulation resistance:500 MQ Min.
GBIT 5095.6 Method 11i / EIA- fifERE: 1000V Min.
364-17B Withstand voltage: 1000V Min.
&5 R MESE
Result of test or range of numerical value
T;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Tt Tt Tt Tt Tt
A -
AT  031-035 No damage. No damage. No damage. No damage. No damage. / / /
ShAR
. Fiiifn Fiiifn Feiiifn Fiiifn Feiiifs
& -
HHfE | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
fixea e
Insulation resistance | 031-035 >500 >500 >500 >500 >500 / / /
(B AIUNItMQ)
il 031035 | T A5 A5 A5 A5 , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 [ Max Min Avg
Sample1| 4.7 5.0 - - - - - - - - 5.0 4.7 5.0
Sample2| 4.8 5.1 - - - - - - - - 5.1 4.8 5.1
R HT | Sample3| 5.0 5.2 - - - - - - - - 5.2 5.0 5.2
$ERRER PR Sample4 | 4.9 5.2 - - - - - - - - 5.2 4.9 53
Contact
resistance Sample5| 5.1 5.1 - - - - - - - - 5.1 5.1 53
(L
UnitmQ) Sample1| 5.1 55 - - - - - - - - 55 5.1 5.4
Sample2| 5.3 5.6 - - - - - - - - 5.6 5.3 54
RIS | Sample3| 5.5 5.5 - - - - - - - - 5.5 5.5 54
Sample4 | 5.1 5.6 - - - - - - - - 5.6 5.1 54
Sample5| 5.6 5.3 - - - - - - - - 5.6 5.3 55
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Test Result

RERS: o=
Report No. 202209002 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1R RENTRARER. L.
Checking by eyes FEBHMEROER.
M 1.08LE Plastic part: smooth and flat surface
Eyes‘ighi' >10 without discolor, broken, crack, and
N I'[ . : i i PAS A
6.1.1 S FEEF: (200~300) Ix 036040  |diStortion.ete. A S
Appearance ) 2ERHFRELFEM. S . KRR Pass Pass
Lamp: (200~300) Ix o e ”
EMEEES: (0.3~0.5) m BRI B B 5 R B T S B E o
R : ' Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBIT 5095.2 Method 1a ; ’ 109
physical damage, etc.
iR (40+2)C,
HEXTEE (90~95)% SN FeiRfR
WERTEI96h, BRHRE (1~2)/NiffE Appearance: no damage.
BE. FEfREERR: 20mQ Max.
BEEHR Mated connector exposed to the Contact resistance: 20mQ Max. .
- 4k N S
6.3.2 Humidity  [condition of (40£2)'C 036-040 | sumrmpm. 500 MQ Min. HRERATHR | At
(90~95)% humidity for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2)hours. ftEEE: 1000V Min.
GBIT 5095.6 Method 11c /EIA-364- Withstand voltage: 1000V Min.
31B
NGRS HETER
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fei5its Fi5its Fi5its Fi5its Fei5its
A X
AT | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
ShI
. T th T th T th T th T th
i3/5 | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 036-040 >500 >500 >500 >500 >500 / / /
(B AIUNit:MQ)
i 036000 | . EHE T T T T , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 4.7 5.2 - - - - - - - - 5.2 4.7 5.1
Sample2| 5.2 5.2 - - - - - - - - 5.2 5.2 5.1
REEH] | Sample3 | 5.1 4.7 - - - - - - - - 5.1 4.7 5.2
FERbea R Sample4 | 5.0 5.1 - - - - - - - - 5.1 5.0 5.3
Contact
resistance Sample5| 5.2 5.1 - - - - - - - - 5.2 5.1 53
(gL
Unit:mQ) Sample1| 5.0 5.6 - - - - - - - - 5.6 5.0 54
Sample2| 5.6 5.4 - - - - - - - - 5.6 54 5.5
RIE/F | Sample3| 5.6 5.0 - - - - - - - - 5.6 5.0 54
Sample4 | 5.4 5.5 - - - - - - - - 5.5 54 5.5
Sample5| 5.6 5.6 - - - - - - - - 5.6 5.6 5.6
%16 71, 3t 23 W
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RERS: =
Report No. 202209002 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERHRENTREER. MBE
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce FAER:  (200~300) Ix 041-045  |2&BHFBEXHM. L . T ol i
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BREERIFBANS. REREHES, BT
LB IRE -
a) 7£(-55+2) CHYIEIR &4 THE0.5h;
b) 7£(85+2) CHIIEIR & T HE0.5h;
Ma)Elb)—MEIRE R, BEAIRE %A SN FeHhn
NAKF5574, HiFT25MEIR, ME(1~2)h Appearance: no damage.
SEET |ane ol be tosted under th JERRELMA: 20mQ Max.
mE AR ated connectors shall be tested under the ; .
Contact t : 20mQ Max.
6.3.3 Temperature  [following conditions 041-045 %Z;%f:ﬁé?sé%gn“;g Mir:n ax HRYEA TR Atk
cycling Temperature °C Duration (Minutes) o T ' .
1 55 30 Insulation resistance:500 MQ Min.
2 +25 5Max fifEEE: 1000V Min.
3 +85 30 Withstand voltage: 1000V Min.
4 +25 5Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested. Recovery time (1~2) hours.
GB/T 5095.6 method 11d / EIA-364-32C
s Rk BUESEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Fiiifn Fiiifn Fi5its Fiiifn Feiiifn
A N
AT | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Tt Tt T th Tt Tt
i3/ | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(B AIUNitMQ)
il 041,045 A5 A5 T A5 A5 ; ) )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 4.7 5.0 - - - - - - - - 5.0 4.7 4.9
Sample2 5.0 5.1 - - - - - - - - 5.1 5.0 5.1
RIERT [ Sample3| 5.0 4.8 - - - - - - - - 5.0 4.8 4.9
FEAmER PR Sample4 4.9 4.9 - - - - - - - - 4.9 49 4.9
Contact
resistance Sample5| 5.1 4.9 - - - - - - - - 5.1 4.9 5.0
(B
Unit:mQ) Sample1 4.9 5.4 - - - - - - - - 5.4 49 5.1
Sample2 5.3 5.6 - - - - - - - - 5.6 5.3 5.4
RIESF | Sample3| 5.2 5.2 - - - - - - - - 5.2 5.2 5.2
Sample4 5.3 5.4 - - - - - - - - 5.4 5.3 53
Sample5 5.4 5.2 - - - - - - - - 5.4 5.2 53

%18 W, L 23 1
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RERS: a.
Report No. 202209002 FI®RS: CWBDZ-QR-QC-123
Fs KNI E MR ERGE HRRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Am%éme BBER: (200~300) Ix 046-050 2&BHRELEM. S XA £$ é%
Lamp: (200~300) Ix RIS K FR % R B e S BRI
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RMRBEREE TR, KA .
BRI IRITBT X, RAR M TIRG(EEHREEL RS
Ej‘](si'] ) /o(ﬁiﬁﬁbb)ﬁ'\]%ﬂﬁ%ﬂ:ﬁﬂ, _— ” - "
NI v b T NI BRI ES M, AT AR,
7E(35£2) CIRE T HEEF (L48/0 AT, G R T 4 VS B B
ERRMNARIEKEREEREIRY. fw** @, ) oS RERE
HE ERBRBXHETRE (1-2) I Apl;:a:ance' no damage (no &
m s ° - : sEEKIR T =
6.3.4 Salt spray 48 hours spray, at temp (35+2) C, NaCl 046-050 erosion on material exposed. and HRABA TR Pass
mist concentration (5+1)%. After test . ) ) )
. . plating material, slight erosion on
wash parts and put it into room ambient . -
the cutting surface is acceptable)
for (1~2) hours MM 20mQ Ma
GBIT 5095.6 Method 11f /EIA-364- s . X
268 Contact resistance: 20mQ Max.
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifn Tt Fints Fei5ifhn Fi5ifn
SR RBRT | 046-050 No damage. No damage. No damage. No damage. No damage. / ! /
Appearance| Fiits Fiits F ARt F it F it
R/ | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 5.1 5.1 - - - - - - - - 51 5.1 5.1
Sample2 5.0 5.0 - - - - - - - - 5.0 5.0 5.0
RIEHT | Sample3 5.0 52 - - - - - - - - 5.2 5.0 5.1
FEAmER PR Sample4 5.1 4.9 - - - - - - - - 51 4.9 5.0
Contact
resistance Sample5 4.9 5.0 - - - - - - - - 5.0 49 5.0
(B
Unit:mQ) Sample1 6.0 5.8 - - - - - - - - 6.0 5.8 59
Sample2 5.7 5.6 - - - - - - - - 57 5.6 5.7
RIEF | Sample3 55 5.8 - - - - - - - - 5.8 5.5 57
Sample4 6.0 5.8 - - - - - - - - 6.0 5.8 5.9
Sample5 55 5.7 - - - - - - - - 57 55 5.6
LERE B
Name of instrument
equipment

BT
Salt spray Chamber

Resi

it
stance Meter

20 U, JLo23 I
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Report No. 202209002 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
] 1ERMRENTREER. M
=EU « FFRRH ML M.
Checking by eyes Plastic part: smooth and flat
MA: 1.0k surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appear’;me BARE:  (200~300) Ix 051055  |2&BHRELHM. Fi . KA o kil
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
ENSEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERIAR, mREE403)C. BE
75%. H2S Sk
N TN W TR RER AR
KE A3ppm BIIFEHIHES /BT, il\ Aeagn?ce@rtioﬁg:l]n:?z to
RIS SR [Mated connectors exposed to the PP . 9 5 &
6356 W d 051-055 performance HERYFEAT = -
(H2S gas test) |condition of temperature Pass
40+3) °C. humidity 75% . H2S MR : 20mQ Max.
(40+3) . umidity © gas Contact resistance: 20mQ Max.
concentration of
3ppm for 96 hours.
KRN BEEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Tt Fints Tt Tt
. iRy | 051-055 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
®E | 051-055 Feitifh Feitifh Fi5if5 Feitifh Feitifh / / /
e No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 4.7 49 - - - - - - - - 4.9 4.7 5.0
Sample2 5.1 5.0 - - - - - - - - 5.1 5.0 57
RIEAT | Sample3| 5.1 5.1 - - - - - - - - 5.1 5.1 6.5
FEAmER PR Sample4 | 4.7 5.1 - - - - - - - - 5.1 47 7.3
Contact
resistance Sample5 5.2 4.7 - - - - - - - - 5.2 4.7 8.1
(B
UnitmQ) Sample1 8.0 9.0 - - - - - - - - 9.0 8.0 8.7
Sample2 9.0 9.1 - - - - - - - - 9.1 9.0 8.7
RIS | Sample3| 8.8 9.3 - - - - - - - - 9.3 8.8 8.6
Sample4 8.8 9.6 - - - - - - - - 9.6 8.8 8.4
Sample5 7.8 7.6 - - - - - - - - 7.8 7.6 7.7
BB BB
Name of instrument
equipment

SRR # Gas Corrosion
Test Chamber

Resi

BRI
stance Meter

21 v, k23
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RERS a.
Report No. 202209002 FI®RS: CWBDZ-QR-QC-123
Fs KNI e IME M E RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
B v FREFMERIER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appo e | (200~300) Ix 056-060  [2&E#4RELFEM. ik . KM ikl kil
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESATHANE2BZAI%RERR
TUSHFE (WESERERETIE To R 718 T3
637 = )Industrial After 7 hours exposure in ammonia 056-060 TR A FE T3 No stress &
o gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
KNERKBIEEE
Result of test or range of numerical value
II;ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feitifh Feitifh Fi5its Feitifh Feitifh
e Al | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
R
Appearance TR AT TR AT TRABHAZ | THOEERFR | TROBEHFR
RS | 056-060 | No stress corrosion | No stress corrosion |No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
XEREE B
Name of instrument
equipment

HAKE

Ammonia Plant

%22 U, JL23 I
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RERS: =
Report No. 202209002 FI®RS: CWBDZ-QR-QC-123
Fe | #WEE RS RS AT SR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
B 1ERMRENTAEER. ME, FRRE
Checking by eyes SMmfE A AR
MA: 1.0k Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. ~
6.1.1 Appearance BEER: (200~300) Ix 061-070 2&EBRHRE LB, FL . TAEAN ;‘ass
Lamp: (200~300) Ix tn R B B B R R
BmES: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.2 Method 1a damage, etc.
IR H AT EIREN AN RGP
s, $BKMRE (245:5) °C, AfiE
aTE s (4~5) #. LHE: =95% 5 &
- % T 3
6.3.5 Solderability | Dip solder tails into the molten solder 061-065 Solder coverage: =95% HRUGRR TR Pass
held at (245 5) °C for (4~5) seconds
IPC EIA IPC JEDEC J STD 002E
T SRUE IR RN B EIR N
RERNIESGA A, UFIRE (26025)
C; BfE (5+1) #fE, EEEZRHT
s |RE(1~2)\et. GRE/ZILE)
Resistance [Resistance to wave soldering heat : I FIRtE , &
- 7 N 3
6.3.8 to soldering |Dip solder tails into the molten solder 066-070 Appearance: no damage. HRYRA TR Pass
heat held at (260 5) °C for (5 1)
seconds, recovery time (1~2) hours.
(The temperature curve is shown in
Figure 1)
25 R MESE
Result of test or range of numerical value
E
ltem Sample1 Sample2 Sample3 Sample4 Sample5
Y
FIIEHE >95% >95% >95% >95% >95%
Solderability
I U AR % o - o - -
roa BURRR ARt ARt ARt ARt ARt
. no damage. no damage. no damage. no damage. no damage.
AR A soldering heat
Resistance to
soldering heat| £ Tyoy TR FAits TR FeAits FeAits
Manual soldering no damage. no damage. no damage. no damage. no damage.

UK BRI
Name of instrument
equipment

12

Solder Tester

EEREE

Electric Sodering

23 U, JL23 I




